PARTS
MANUAL

MODEL
EHO25

00000000000
55555




Subaru Industrial Power Products
905 Telser Road - Lake Zurich, IL 60047 - Phone 847-540-7300 - Fax 847-438-5012
e-mail: sales@subarupower.com - www.subarupower.com © 2012 Subaru Industrial Power Products

EHO025 -2- 05/15



Group Index

Group Name Page
0[O @ =T g ] (o= L] = TSRS 4
200 CranKSNATL. .......eeeeiieiiii e r et e e e e e e e e e e e n e r e e e e e e aaas 6
300 INEAKE & EXNAUST. .......eiiiiiiiiiii ettt ettt e e e e e e et e e et e e e e e e 8
315 INTAKE & EXNBIUST. ....cceiiiiiiieeie ettt e e e e e e et e e e e e e e et e e e e e e e e e e e e aeeas 10
L0 1O I 0 1Y/ T o ] T 12
LT O o To] [T a0 reTaS] = 1] oo PP 14
520 COO0NNG & STAIMTING. ...ee ettt e e e e o e e e e e e e e e e et e e e e e e e e s b e e e e et e e e e e aannnnnreeaeeeas 16
600 FUEI & LUBIICANT. ...ttt e e e e e e e e e e e e e e et e e e e e e reeeeeeas 18
645 FUEI & LUDIICANT. ...ttt e et e e e et e e n e e e e anree s 20
700 EIECIIC DRVICE......ciiiieiiiiiite ettt e oo ettt e e e e e e e et e e e e e e e et e e et e e e e e e nnnnnreeeeeeas 22
1S 1[0 o o= 0 Y78 24
Part NUMDer INAeX ... 26
Part DESCIIPLION INUEX...ciiiiiiiiiiiiieee et e e e e e e e e e e e eeeeeeas 27

05/15 -3- EHO25



100 Crankcase

59201000TW00

EHO025 -4 - 05/15



100 Crankcase

1: INTERCHANGEABLE W/922111-0

Ref Part Number. Description Qty Remark
10 592-10240-00 CYLINDER BLOCK SET 1
95 266811-5 H.S.H BOLT 8 M5X14
270 450565-6 OIL GAUGE 1
280 424100-6 GASKET 1
410 318442-7 CASE,OIL 1
415 162276-8 GASKET,CASE 1
420 266811-5 H.S.H. BOLT 4 M5X14
425 424530-1 GUARD, CASE OIL 2
665 424200-2 SPACER 2
680 140023-7 ROCKER COVER CP 1
690 162275-0 GASKET,ROCKER COVER 1
710 266813-1 H.S.H. BOLT 3 M5X16 WIT
810 318443-5 CAM GEAR COVER 1
830 162274-2 COVER CAM GEAR GASKET 1
860 266811-5 H.S.H. BOLT 3 M5X14
882 346083-9 LEAD VALVE 1
884 318440-1 RETAINER PLATE 1
886 011-90499-80 SOCKET HEAD BOLTl 1
Footnotes

05/15

EHO25




200 Crankshaft

592020001W00

EHO025 -6- 05/15



200 Crankshaft

Ref Part Number. Description Qty Remark

10 592-20030-00 CRANKSHAET AYl 1

45 213147-3 OIL SEAL (L) 1

46 213769-9 OIL SEAL 102 1

48 267400-9 CLIP 1

55 265577-4 HEX HEAD BOLT 1 M6X16

70 254040-2 WOODRUFF KEY 3 1

350 257781-9 PISTON PIN 1

360 592-25009-00 P STON3 1

370 195145-8 PISTON RING SET 1

380 233976-8 CLIP 2

610 326223-5 SHAFT 1

640 004-36061-60 |SCREW AND WASHER AY 2 M6X1.0X16L W/W. SW
Footnotes

1: INTERCHANGEABLE W/135374-1
2: INTERCHNAGEABLE W/213769-9
3: INTERCHANGEABLE W/318441-9

05/15

EHO25




300 Intake & Exhaust

FIG. 300
s
21
70—
6[!4%3 =
sl
200 #& ;T_J ;
e
@Lﬂf ) -~ A ]
) .-""_-. = ! r ) i L
L | i o
- l 1 -~ 55
., N 80— a {., I
,___HH . é-_-&ﬁ; 'x:\__l@ -
B 90 10 25
3 &
e
T ___L/
e A
T BBE
EHO25 592030000W00

-8-

EHO025

05/15



300 Intake & Exhaust

Ref Part Number. Description Qty Remark
10 125552-1 CAM GEAR AY 1
25 268238-5 PIN 5 1
50 313169-4 CAM LIFTER 2
55 268239-3 PIN 4 1
60 234108-0 VALVE SPRING 2
70 325668-4 RETAINER,SPRING 2
80 325670-7 INTAKE VALVE 1
90 325669-2 EXHAUST VALVE 1
200 256200-2 PIN 5 1
210 256865-0 PUSH ROD 2
220 125554-7 ROCKER ARM ASSY 2
310 592-30080-01 |MUFFLER CP 1
320 345915-7 COVER,MUFFLER 1
340 345916-5 GASKET,MUFFLER 1
360 014-00599-62 |SCREW 1
365 266440-4 HEX SOCKET HEAD BOLT 2
501 324961-3 PIPE,INTAKE 1
503 213078-6 O-RING 10 1
550 413120-5 INSULATOR GASKET 1
560 413121-3 GASKET,CARBURETOR 1
850 422041-0 PIPE,BREATHER 1
853 345918-1 HOSE CLAMP 1
858 450562-2 CLAMP 1
870 325934-9 ADJUST SCREW 1
888 422042-8 PIPE 1

05/15

EHO25




315 Intake & Exhaust

FIG. 315

E!lﬂﬁ E-Iliﬁ a?n Blﬂ-'-l 895 Bllz'ﬂ

EHO25 592031500W00

EHO025 -10 - 05/15



315 Intake & Exhaust

Ref Part Number. Description Qty Remark
510 592-30040-03 PLATE,CLEANER AY 1

514 592-35027-00 |COVER,AIR CLEANER 1

520 592-35032-00 |ELEMENT 1

580 265188-5 PAN HEAD SCREW 2 M5X6
581 266809-2 P. H. SCREW 1 M5X14
585 345919-9 PLATE 1

880 424315-5 CHECK VALVE 1

881 424316-3 CHECK VALVE 1

884 451924-7 PLATE,CHECK VALVE 1

885 168576-4 PLATE,SEPARATOR 1

886 168577-2 GASKET,SEPARATOR 1

890 451925-5 LEVER,CHOKE 1

892 450560-6 PLATE,CHOKE 1

894 423376-2 GASKET 1

895 213539-6 O-RING 14 1

896 213540-1 O-RING 15 1

05/15

-11 -

EHO25




400 Governor

655

592040000W00

EHO025 -12 - 05/15



400 Governor

Ref Part Number. Description Qty Remark
655 125477-9 CONTROL LEVER 1
680 063-00498-61 |CONTROL CABLE 1

05/15

-13-

EHO25




500 Cooling & Starting

592050002W00

EHO025 -14 - 05/15



500 Cooling & Starting

1: INTERCHANGEABLE W/592-95049-00
2: INTERCHANGEABLE W/922213-2
3: INTERCHANGEABLE W/911128-8

Ref Part Number. Description Qty Remark
10 141766-4 HOUSING,BLOWER 1
18 210122-0 BALL BEARING 1
20 592-95034-01 LABEL,MODELl 1
21 592-95001-00 LABEL,TRADE MARK 1
25 073-63899-61 LABEL, CAUTION 1
26 800F61-4 LABEL, CAUTION 1
40 266812-3 H.S. H. BOLT 3 M5X16
60 450559-1 INSULATOR CP 1
80 266787-6 H.S. H. BOLT 2 M5X18 WIT
81 011-90597-80  |shckeT HEAD BOLT? !
90 592-55014-00 COVER,CYLINDER 1
91 450568-0 COVER,PLUG 1
95 266808-4 P. H. SCREW 2 M5X12 WITH WR
96 014-00497-70 S CREW3 2
220 014-00497-70 SCREW3 2
Footnotes

05/15

-15 -

EHO25




520 Cooling & Starting

FIG. 520

EHO25 592052000W00

EHO025 -16 - 05/15



520 Cooling & Starting

Ref Part Number. Description Qty Remark
210 125917-7 RECOIL STARTER AY 1
1001 232258-5 SPIRAL SPRING 1
1002 451937-8 REEL 1
1003 444019-3 STARTER ROPE 1
1004 424319-7 STARTER KNOB 1
1007 325923-4 SWING ARM 1
1008 451938-6 COLLAR 1
1011 168483-1 PULLEY 1
1049 266585-8 TAPPING SCREW 1 5X12

05/15

217 -

EHO25




EHO025

600 Fuel & Lubricant

FIG. 600

EHO25

-18 -

592060000WO00

05/15



600 Fuel & Lubricant

Ref Part Number. Description Qty Remark
10 454004-8 TANK,FUEL 1
30 140435-4 CAP,FUEL TANK 1
55 163447-0 FUEL FILTER 1
80 168770-8 TUBE 1
90 345920-4 HOSE CLAMP 1
110 424102-2 PLATE 1
111 424103-0 PLATE 1
112 424104-8 DAMPER 1
05/15 -19 - EH025




EHO025

645 Fuel & Lubricant

FIG. 645
2'|| 0
O
| o» 1965

k‘-\_ bt

1962 —C\f:j) |

1963 —é@

1916 AE

EH025 592064500W00

-20 -

05/15



645 Fuel & Lubricant

Ref Part Number. Description Qty Remark
210 592-60100-00 CARBURETOR AY 1
1900 352010-6 SCREEN-INLET 1
1908 592-60070-11 |JET 1
1910 442155-9 GASKET-PUMP 1
1911 442154-1 METERING DIAPRAGM GASKET 1
1912 168575-6 PUMP DIAPHRAGM 1
1914 168574-8 METERING DIAPHRAGM 1
1916 266582-4 TAPPING SCREW 4 3X24
1917 266581-6 PAN HEAD SCREW 2 M3X8
1943 234183-6 CONICAL COMPRESSION 1
1950 592-60020-10 |VALVE AY- THROTTLE 1
1955 424439-7 PLUG 1
1961 140438-8 BODY AY-AIR PURGE 1
1962 424314-7 PRIMER PUMP 1
1963 346270-0 COVER,PRIMER PUMP 1
1964 213538-8 O-RING 2 1
1965 257964-1 STOP RING E-3 1
1966 413140-9 WASHER 1
1967 325922-6 SWIVEL 1
1969 140437-0 BODY AY,PUMP 1

05/15

-21 -

EHO25




700 Electric Device

592070001W00

EHO025 -22- 05/15



700 Electric Device

Ref Part Number. Description Qty Remark
10 318702-7 FLYWHEEL 1
11 168501-5 IGNITION COIL 1
30 922138-0 SCREW ASSEMBLY 2
60 126240-3 STOP SWITCH AY 1
95 324891-8 SPRING,PLUG CAP 1
100 168401-9 PLUG,SPARK 1
110 424105-6 CAPPLUG 1
05/15 -23- EH025




900 Accessory

FIG. 900

EHO25 592090000WO00

EHO025 -24 - 05/15



900 Accessory

Ref

Part Number.

Description

Qty

Remark

10

196134-6

TOOL SET

05/15

-25 -

EHO25




Part Number Index

The Part Number Index is a numeric index of all part numbers included in this manual. The index shows what page(s) the part is used on.

Part Number Page Part Number Page

004-36061-60
011-90499-80
011-90597-80
014-00497-70 .
014-00599-62
063-00498-61
073-63899-61 .

324891-8 ...
324961-3 ...
325668-4 ....
325669-2 .
325670-7 ...
325922-6 ...
325923-4 .
325934-9 ...
326223-5 ...
345915-7 .
345916-5 ...
345918-1 ...
345919-9 .
345920-4 ...
346083-9 ....
346270-0 .
352010-6 ....
413120-5 ...
413121-3 .
413140-9 .
422041-0 .
422042-8 .
423376-2 .
424100-6 .
424102-2 .
424103-0 .
424104-8 .
424105-6 ....
424200-2 ....
424314-7 .
424315-5 ...
424316-3 ....
424319-7 .
424439-7 ...
424530-1 ....
442154-1 .
442155-9 ...
444019-3 ....
450559-1 .
450560-6 ....
450562-2 ....
450565-6 .
450568-0 ....
451924-7 ...
451925-5 .
451937-8 .
451938-6 .
454004-8 ....
592-10240-00 .
592-20030-00 .
592-25009-00 .
592-30040-03 .
592-30080-01 .
592-35027-00 ....
592-35032-00 ....
592-55014-00 .
592-60020-10 ....
592-60070-11 ....
592-60100-00 .
592-95001-00 ....
592-95034-01 ....
800F61-4 ....
922138-0 ....

318702-7 ..ccvvvrienne 23

EHO025 - 26 - 05/15



Part Description Index

The Part Description Index is an alphabetical index of all part descriptions included in this manual. The index shows what page(s) the part is used

on.

ADJUST SCREW.....9

BALL BEARING.....15
BODY AY,PUMP.....21
BODY AY-AIR PURGE.....21

CAPFUEL TANK.....19
CAPPLUG.....23
CARBURETOR AY.....21
CASE,OIL.....5

CHECK VALVE.....11

COVER,AIR CLEANER.....11
COVER,CYLINDER.....15
COVER,MUFFLER.....9
COVER,PLUG.....15
COVER,PRIMER PUMP.....21
CRANKSHAFT AY.....7
CYLINDER BLOCK SET.....5

D
DAMPER.....19

E
ELEMENT.....11
EXHAUST VALVE.....9

=
FLYWHEEL.....23
FUEL FILTER.....19

G

GASKET.....5, 11
GASKET,CARBURETOR.....9
GASKET,CASE.....5
GASKET,MUFFLER.....9
GASKET,ROCKER COVER.....5
GASKET,SEPARATOR.....11
GASKET-PUMP.....21
GUARD, CASE OIL.....5

H.S.H.BOLT.....15

05/15

H.S.H.BOLT.....15

H.S.H BOLT.....5
H.S.H.BOLT.....5

HEX HEAD BOLT.....7

HEX SOCKET HEAD BOLT.....9
HOSE CLAMP.....9, 19
HOUSING,BLOWER.....15

IGNITION COIL.....23
INSULATOR CP.....15
INSULATOR GASKET.....9
INTAKE VALVE.....9

LABEL, CAUTION.....15
LABEL,MODEL.....15
LABEL, TRADE MARK.....15
LEAD VALVE.....5
LEVER,CHOKE.....11

METERING DIAPHRAGM.....21
METERING DIAPRAGM GASKET.....21
MUFFLER CP.....9

O
O-RING 10.....9
O-RING 14.....11
O-RING 15.....11
O-RING 2.....21
OIL GAUGE....5
OIL SEAL (L).....7
OIL SEAL 10.....7

P

P.H. SCREW.....11, 15
PAN HEAD SCREW.....11, 21

PIN4....9
PIN5....9
PIPE.....9

PIPE,INTAKE.....9
PISTON.....7

PISTON PIN.....7
PISTON RING SET.....7
PLATE.....11, 19
PLATE,CHECK VALVE.....11
PLATE,CHOKE.....11
PLATE,CLEANER AY.....11
PLATE,SEPARATOR.....11
PLUG.....21
PLUG,SPARK.....23
PRIMER PUMP.....21

PULLEY.....17
PUMP DIAPHRAGM.....21
PUSH ROD.....9

R
RECOIL STARTER AY.....17
REEL.....17

RETAINER PLATE.....5
RETAINER,SPRING.....9
ROCKER ARM ASSY.....9
ROCKER COVER CP.....5

SCREEN-INLET.....21
SCREW.....9, 15

SCREW AND WASHER AY.....7
SCREW ASSEMBLY.....23

SOCKET HEAD BOLT.....5, 15

SPRING,PLUG CAP.....23
STARTER KNOB.....17
STARTER ROPE.....17
STOP RING E-3.....21
STOP SWITCH AY.....23
SWING ARM.....17
SWIVEL.....21

TANK,FUEL.....19
TAPPING SCREW.....17, 21
TOOL SET.....25
TUBE.....19

VALVE AY- THROTTLE.....21
VALVE SPRING.....9

WASHER.....21
WOODRUFF KEY 3.....7

EHO25



Subaru Industrial Power Products
905 Telser Road - Lake Zurich, IL 60047

Phone 847-540-7300 - Fax 847-438-5012
e-mail: sales@subarupower.com - www.subarupower.com

PRINTED IN THE USA




